This Preliminary Official Statement and the information contained herein are subject to completion or amendment. Under no circumstances shall this Preliminary Official Statement constitute an offer
to sell or a solicitation of an offer to buy nor shall there be any sale of these securities in any jurisdiction in which such offer solicitation or sale would be unlawful prior to registration or qualification

under the securities laws of such jurisdiction.

PRELIMINARY OFFICIAL STATEMENT DATED , 2018

NEW ISSUE RATING: S&P: “__”
FULL BOOK ENTRY See “RATINGS.”

In the opinion of Jones Hall, A Professional Law Corporation, San Francisco, California, Bond Counsel, subject, however to
certain qualifications described herein, under existing law, the interest on the Bonds is excluded from gross income for federal income
[...]
lower the PERS’ rate of expected price inflation and its investment rate of return (net of
administrative expenses) (the “PERS Discount Rate”) from 7.75% to 7.5%. On
November 17, 2015, the PERS Board approved a new funding risk mitigation policy to
incrementally lower the PERS Discount Rate by establishing a mechanism whereby such
rate is reduced by a minimum of 0.05% to a maximum of 0.25% in years when investment
returns outperform the existing PERS Discount Rate by at least four percentage points.

23



On December 21, 2016, the PERS Board voted to lower the PERS Discount Rate
to 7.0% over the next three years in accordance with the following schedule: 7.375% in
fiscal year 2017-18, 7.25% in fiscal year 2018-19 and 7.00% in fiscal year 2019-20. The
new discount rate went into effect July 1, 2018, for the City. Lowering the PERS Discount
Rate likely means employers that contract with PERS to administer their pension plans
(such as the City) will see increases in their normal costs and unfunded actuarial liabilities.
Active members hired after January 1, 2013, under the PEPRA (defined below) will likely
also see their contribution rates rise. The three-year reduction of the discount rate to 7.0%
is expected to result in average employer rate increases of approximately 1-3% of normal
cost as a percent of payroll for most miscellaneous retirement plans and a 2-5% increase
for most safety plans.

PEPRA. On September 12, 2012, the California Governor signed AB 340, a bill that
enacted the California Public Employees’ Pension Reform Act of 2012 (“PEPRA”) and that also
amended various sections of the California Education and Government Codes, including the
County Employees Retirement Law of 1937. Effective January 1, 2013, AB 340: (i) requires
public retirement systems and their participating employers to share equally with employees the
normal cost rate for such retirement systems; (ii) prohibits employers from paying employer-paid
member contributions to such retirement systems for employees hired after January 1, 2013;
(iii) establishes a compulsory maximum non-safety benefit formula of 2.5% at age 67; (iv) defines
final compensation as the highest average annual pensionable compensation earned during a
36-month period; and (v) caps pensionable income at $110,100 ($132,120 for employees not
enrolled in Social Security) subject to Consumer Price Index increases. Other provisions reduce
the risk of the City incurring additional unfunded liabilities, including prohibiting retroactive benefits
increases, generally prohibiting contribution holidays, and prohibiting purchases of additional non-
gualified service credit. The City has implemented the requirements of PEPRA.

Description of Postretirement Healthcare Benefits (OPEB). The City sponsors a
single-employer defined-benefit postemployment healthcare plan to provide medical insurance
benefits to eligible retired employees and their spouses. The plan is administered by a third party.
Benefit provisions are established and may be amended by the City.

The City has a stand-alone medical program for Miscellaneous employees (which include
all Enterprise employees), providing medical insurance options through City healthcare plans.
The City allows retirees to continue participating in the medical insurance program after
retirement, with some retirees eligible to receive a stipend from retiree medical stipend plans
established for some bargaining units.

The Enterprise is allocated its portion of the City’'s OPEB costs, which were $136,785,
$157,904, and $186,799 for the fiscal years ended June 30, 2016, 2017, and 2018, respectively.
The City budgeted to make Enterprise contributions of $192,033 for OPEB costs in fiscal year
2018-19.

The City’s Comprehensive Annual Financial Report for the fiscal year ended June 30,
2017, and in particular Note 9 thereto, includes information about the City’s postemployment
healthcare liabilities and funding.
Investment Policies and Procedures

The City invests its funds, including funds of the Enterprise, in accordance with the City’s

Investment and Portfolio Policy (the “Investment Policy”), which is subject to review and approval

24



by the City Council. The purpose of the Investment Policy is to establish the investment goals of
safety, liquidity, and return on investments (in that order). The City’s Investment Policy complies
with the provisions of the California Government Code, Sections 53600 through 53659 (the
authority governing investments for municipal governments in the State). The Investment Policy
limits the City to investments authorized by State law (Sections 53601, 53635 and 16429.1 et
seq.) and establishes further guidelines.

The City Council receives monthly investment reports. According to the report for the
month ended June 30, 2018, the City has invested funds as set forth in the table below.

City of Santa Rosa
Investment Portfolio as of June 30, 2018

Amortized % of

Par Value Cost Value®  Market Value®  Portfolio @
Treasury Coupon Securities $117,955,000 $117,735,266 $116,081,842 29%
Federal Agency 81,358,000 81,598,159 80,569,785 20
Federal Agency Mortgage-Backed 3,803,970 3,859,204 3,837,881 1
Negotiable CD 59,465,000 59,882,761 59,617,045 15
FDIC-Insured CD 1,167,647 1,174,233 1,163,985 <1
Corporate Notes 85,678,000 86,046,946 85,033,776 21
Commercial Paper 800,000 796,587 796,789 <1
Municipal Bonds 6,950,000 6,987,696 6,911,534 2
Liquid Funds @ 49,396,965 49,396,965 49,396,965 12
Total $406,574,581  $407,477,816 $403,409,604 100%
Q) Security market values include accrued interest as of trade date.
) Liquid Funds include the City’s LAIF, PFM Funds-Prime Money Market Fund, Wells Fargo Sweep Account, and custody

account cash balances.

?3) % of Portfolio is based on Market Value plus accrued interest.

Source: PFM Asset Management June 2018 Investment Report and Account Statements.

25



Wastewater Operations

General. The City is responsible for the operation and maintenance of the local
wastewater collection system (the “Local Wastewater System”) and is the managing partner of
the subregional wastewater treatment and disposal system (the “Subregional System”).

Through the Local Wastewater System and the Subregional System, the City provides
wastewater treatment throughout the City and much of the adjacent area. The Enterprise consists
of both the Local Wastewater System and the Subregional System. Maps of the Local
Wastewater System and Subregional System are provided on the following pages.

Local Wastewater System. The Local Wastewater System consists of 590 miles of sewer
main and 17 wastewater lift pump stations.

The Local Wastewater System transports the City’s wastewater flow to a regional
wastewater treatment plant that is owned and operated by the City, the Laguna Wastewater
Treatment Plant (the “Laguna Facility”), as described below.

Subregional System. The Subregional System consists of the Laguna Facility, which has
a current capacity of 21.34 mgd (average dry weather flow) and provides tertiary level of treatment
to the influent. For more information about the Laguna Facility, see “Existing Facilities — Laguna
Facility” below.

The Subregional System serves the City, as well as the adjacent cities of Rohnert Park,
Cotati and Sebastopol (collectively, the “Other Subregional Cities”) and the South Park County
Sanitation District (the “Sanitation District”) through contracts with those public agencies. (See
“Subregional Agreement” below.) Together, the City, the Other Subregional Cities and the
Sanitation District are referred to in this Official Statement as the “Member Agencies.”

Service Area. The service area of the Enterprise includes the 41 square miles of the City
and the service areas of the Other Subregional Cities and the Sanitation District. The total square
mileage of the Enterprise’s service area is 69.4 square miles.

[Remainder of page intentionally left blank.]

26



[INSERT MAP OF LOCAL WASTEWATER SYSTEM]

27



[INSERT MAP OF SUBREGIONAL SYSTEM]

28



Existing Facilities

General. The Enterprise consists of the following infrastructure and features:

e 6.60 miles of force main pipe ranging from 2-inch to 20-inch

e 584 miles of gravity sewer pipe ranging in size from 4-inch to 66-inch (includes
South Park)

e Approximately 12,220 manholes (City-owned)

e 3,218 cleanouts (City-owned)

e 17 lift stations

¢ Two wastewater treatment plants (only one of which, the Laguna Facility, is being

operated)

A compost facility and numerous rural properties for beneficial reuse of biosolids

¢ A 28.16-mile pipeline and associated pump stations, referred to as the Subregional
Reclamation Lines

o A 41-mile pipeline and associated pump stations, referred to as the Geysers
Pipeline (Geysers lines)

e A 1.4 billion gallon storage system consisting of an extensive network of storage
ponds, pump stations, and pipelines for agricultural and urban irrigation from
reclaimed water

e 3.78 miles of Urban Reuse pipe ranging from 4-inch to 24-inch

Capacity. In 2017, the Enterprise had an average wastewater treatment demand of
approximately 14.0 million-gallons per day (“mgd”) (average dry weather flow). The treatment
capacity of the Enterprise is 21.34 mgd (average dry weather flow). The hydraulic capacity of the
Laguna Facility (to handle short-term wet weather flow) is approximately 65.0 mgd. The City
certified a programmatic environmental impact report for flows up to 25.9 mgd, which is sufficient
to meet projected demand in the service areas through the City’s General Plan horizon of 2035
and beyond.

Laguna Facility. The Laguna Facility consists of three parts: (1) the wastewater treatment
plant, (2) the biosolids reuse system and (3) the recycled water system.

Wastewater Treatment Plant. Raw wastewater from the interceptor sewers and septage
receiving system are combined and channeled to the primary treatment process, which consists
of screening, grit removal and primary sedimentation at the wastewater treatment plant. In the
primary treatment tanks, suspended material in the wastewater is allowed to settle out. The settled
material (primary sludge) is routed to the digesters while the liquid effluent flows to the secondary
treatment process.

In secondary treatment, the primary effluent is aerated, and bacteria consume most of the
organic material. The resulting mixture then flows into secondary clarifiers where additional
settlement occurs. The secondary sludge is either recirculated to the aeration tanks or removed
for sludge thickening while the liquid effluent flows to the tertiary treatment process.

Tertiary treatment consists of filtration of the secondary effluent through anthracite coal
beds that remove remaining organic material. After filtration, the tertiary effluent is disinfected by
ultraviolet light that neutralizes remaining bacteria and viruses. After disinfection, the effluent is
pumped through pipelines to storage ponds for subsequent reuse (as described under “—

29



Recycled Water System”) or for discharge to the Laguna de Santa Rosa, a freshwater wetlands
complex.

Biosolids Reuse System. The solids generated during the wastewater treatment process
(sludge) are thickened to remove excess water and then pumped to four anaerobic digesters for
volatile solids reduction, stabilization, and production of methane gas. The methane gas is
recovered and used in on-site generators to help meet treatment plant heat and electrical power
needs. The product of the digestion process, called biosolids, is further dewatered and then
transported for agricultural land application or landfill disposal, or processed by composting. The
City aims to minimize the use of landfill in favor of agricultural land application or processing by
composting.

Currently, the City may dispose up to 3,700 wet tons per year, and 22 tons per day, of
biosolids at the Redwood Landfill (owned by Waste Management) in Novato, California, through
October 30, 2020. The City currently expects to be able to renew this agreement beyond its
expiration.

In 1991, the Subregional System implemented the Biosolids Beneficial Reuse Program
with the goal of reducing the amount of biosolids disposed at the landfill by developing diversified
reuse alternatives. This program, which includes agricultural land application and composting,
has reduced landfill disposal from 100% to less than 10%.

Recycled Water System. Tertiary treated, recycled water is currently disposed of in three
ways: agricultural and urban reuse, use in the Geysers Recharge Project, and discharge into the
Russian River via the Laguna de Santa Rosa. The City manages these three disposal methods,
which are described below, in order to remain in regulatory compliance independent of weather;
however, agricultural and urban reuse and use in the Geysers Recharge Project provide a cost-
effective alternative to discharging water into the Russian River.

Agricultural and Urban Reuse: Pursuant to contracts with end users of recycled
water, the recycled water system irrigates, at a price of $50 per acre-foot of water,
approximately 6,300 acres of farmland, golf courses, and urban reuse area annually,
currently reusing approximately 2.2 billion gallons annually (approximately 35% of total
water treated by the Laguna Facility). The City received total revenues of $229,527,
$199,010 and $242,558 from these contracts in fiscal years 2015-16, 2016-17, and 2017-
18, respectively. These contracts have expirations that currently vary between 2018 and
2027, and the City expects to be able to extend these contracts in the normal course of
operations.

The storage system consists of three storage ponds located at the Laguna Facility,
and a series of pumps and piping that convey recycled water to eight remote storage
ponds. The storage system has a capacity of 1.4 billion gallons of usable storage
(constituting approximately 22% of total wastewater treated by the Laguna Facility). The
irrigation system consists of smaller pumps, piping and sprinkler equipment and can meet
a peak irrigation demand of up to 35 mgd.

Geysers Recharge Project. The Geysers Recharge Project was completed in
2003, and the original project provided approximately 4.0 billion gallons of recycled water
annually to the Geysers Power Company, LLC (“*GPC”), a subsidiary of the Calpine
Corporation (“Calpine”), in northern Sonoma County. Calpine is listed on the New York
Stock Exchange under the trading symbol “CPN.” Information about Calpine is contained

30



in reports filed with the Securities and Exchange Commission. Additional information
regarding Citibank is available on the Internet at www.calpine.com. This Internet address
is included for reference only, and the information on this Internet site is not a part of this
Official Statement and is not incorporated by reference into this Official Statement. No
representation is made in this Official Statement as to the accuracy or adequacy of the
information contained on this Internet site.

The treated effluent is injected into a geothermal steam field that in turn produces
electricity. The project includes 40 miles of transmission pipeline, four pump stations and
a one million gallon terminal reservoir, as well as infield piping and injection wells. In 2007,
the contract with GPC was amended to provide up to 5.5 billion gallons of recycled water
to the geothermal steam field, at the City’s option. In fiscal year 2017-18, the City provided
4.064 billion gallons of recycled water to GPC (which was approximately 62% of the total
water treated by the Laguna Facility).

Under the City’s current agreement with GPC with respect to the Geysers
Recharge Project, GPC pays the City $300,000 on the first business day following January
1 annually through 2022, inclusive. The City includes the payments it receives from the
GPC in Gross Revenues. The agreement is scheduled to terminate on December 31,
2037; however, the City or GPC may terminate the agreement earlier under certain